SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

FCC TEST REPORT
FOR

Shenzhen Muke Technology Co.,Ltd

Bluetooth Headphone
Test Model: N-m 351

Additional Model: SFO 351,wB-102,WB-103,WB-107,WB-108,WB-109

Prepared for
Address

Prepared by
Address

Tel
Fax
Web
Mail

Date of receipt of test sample
Number of tested samples
Serial number

Date of Test

Date of Report

Shenzhen Muke Technology Co.,Ltd
5th floor No.4 Building,Huarong No.2 Industrial Park,Huarong
Road,Dalang Street,Longhua District,Shenzhen.

Shenzhen LCS Compliance Testing Laboratory Ltd.

1/F., Xingyuan Industrial Park, Tongda Road, Bao'an Avenue,
Bao'an District, Shenzhen, Guangdong, China
(+86)755-82591330

(+86)755-82591332

www.LCS-cert.com

webmaster@LCS-cert.com

November 01, 2017

1

Prototype

November 01, 2017~ November 14, 2017
November 14, 2017

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.

Page 1 of 62




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

FCC TEST REPORT
FCC CFR 47 PART 15 C(15.247): 2016

Report Reference No. ........cccc..... : LCS171102007AEA
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Test Item Description. .................. : Bluetooth Headphone
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Test Model ......coovvvieniiiiiceee, : N-m 351
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FCC -- TEST REPORT

November 13, 2017
Test Report No. : LCS171027023AE1l Date of issue

Test Model.......c.ccccveveveuennn. . Bluetooth Headphone

BUT . oo : N-m 351

Applicant........ccooceeeeeeiiinnnnn, . Shenzhen Muke Technology Co.,Ltd

AAress........c.oovvnniiniinnns - 5th floor No.4 Building,Huarong No.2 Industrial Park,Huarong
Road,Dalang Street,Longhua District,Shenzhen.

Telephone.........cccccevvevecnnnee. o

5= 3 USRS o

Manufacturer.........cccccceeee... . Shenzhen Muke Technology Co.,Ltd

Aress........c.ooovnniiniicn, - 5th floor No.4 Building,Huarong No.2 Industrial Park,Huarong
Road,Dalang Street,Longhua District,Shenzhen.

Telephone.........ccccevevevivennne. o

5= 3 USRS o

Factory.....ccooocvveeeeeee e, . Shenzhen Muke Technology Co.,Ltd

AAress........c.ooovnniiniinn, - 5th floor No.4 Building,Huarong No.2 Industrial Park,Huarong
Road,Dalang Street,Longhua District,Shenzhen.

Telephone........cccoovcvvvieeennennn. )

FaX....ooeieeiiiiee e )

Test Result Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test

laboratory.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

1. GENERAL INFORMATION

1.1 Description of Device (EUT)

EUT - Bluetooth Headphone

Test Model - N-m 351

List Model No. - SFO 351,wB-102,WB-103,WB-107,WB-108,WB-109

Model Declaration * PCB board, structure and internal of these model(s) are the
same, So no additional models were tested

Power Supply : DC 3.7V by battery (300mAh)
Recharge Voltage: 5.0V—=, 1A

Hardware version " WB-103V1.0

Software version " WB-103V1.0

Bluetooth

Frequency Range - 2.402-2.480GHz

Channel Number * 79 channels for Bluetooth V4.0 (DSS)

Channel Spacing * 1MHz for Bluetooth V4.0 (DSS)

Modulation Type " GFSK, = /4-DQPSK, 8-DPSK for Bluetooth V4.0 (DSS)

Bluetooth Version "V4.0

Antenna Description * Integral Antenna, 2dBi(Max.)

1.2 Support equipment List

Manufacturer Description Model SR Certificate
Number
Lenovo PC B470 -- DOC
Lenovo AC/DC ADAPTER | ADP-90DDB -- DOC
1.3 External 1/0 Cable
I/O Port Description Quantity Cable
Charging Port 1 N/A

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

1.4 Description of Test Facility

CNAS Registration Number. is L4595.

FCC Registration Number. is 254912.

Industry Canada Registration Number. is 9642A-1.
ESMD Registration Number. is ARCB0108.

UL Registration Number. is 100571-492.

TUV SUD Registration Number. is SCN1081.

TUV RH Registration Number. is UA 50296516-001

NVLAP Registration Code is 600167-0

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.10:2013 and
CISPR 16-1-4:2010 SVSWR requirement for radiated emission above 1GHz.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

1.5 Statement of the Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. To CISPR 16 — 4
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements” and is documented in the LCS quality system acc. To DIN EN
ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested may
result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

1.6 Measurement Uncertainty

Test Item Frequency Range Uncertainty Note
9KHz~30MHz 3.10dB Q)
30MHz~200MHz 2.96dB Q)
Radiation Uncertainty |: 200MHz~1000MHz 3.10dB (1)
1GHz~26.5GHz 3.80dB Q)
26.5GHz~40GHz 3.90dB Q)
Conduction Uncertainty |: 150kHz~30MHz 1.63dB (1)
Power disturbance : 30MHz~300MHz 1.60dB (1)

(). This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

1.7 Description of Test Modes

Bluetooth operates in the unlicensed ISM Band at 2.4GHz. With basic data rate feature, the data rates
can be up to 1 Mb/s by modulating the RF carrier using GFSK techniques. The EUT works in the X-axis,
Y-axis, Z-axis. The following operating modes were applied for the related test items. All test modes
were tested, only the result of the worst case was recorded in the report.

. Frequency Range Data Rate
Mode of Operations (MH2) (Mbps)
2402 1/2/3
BTV 4.0 2441 1/2/3
2480 1/2/3
For Conducted Emission
Test Mode | TX Mode
For Radiated Emission
Test Mode | TX Mode

Worst-case mode and channel used for 150 kHz-30 MHz power line conducted emissions was the
mode and channel with the highest output power that was determined to be TX (1Mbps).

Worst-case mode and channel used for 9kHz-1000 MHz radiated emissions was the mode and
channel with the highest output power, that was determined to be TX(1Mbps-Low Channel).

Pre-test AC conducted emission at both voltage AC 120V/60Hz and AC 240V/50Hz, recorded worst
case.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

2. TEST METHODOLOGY/

The tests documented in this report were performed in accordance with ANSI C63.10-2013, FCC CFR
PART 15C 15.207, 15.209, 15.247 and DA 00-705.

2.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2 EUT Exercise
The EUT was operated in the normal operating mode for Hopping Numbers and Dwell
Time test and a continuous transmits mode for other tests.

According to its specifications, the EUT must comply with the requirements of the Section 15.207,
15.209, 15.247 under the FCC Rules Part 15 Subpart C.

2.3 General Test Procedures

2.3.1 Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane.. According to the requirements
in Section 6.2.1 of ANSI C63.10-2013 Conducted emissions from the EUT measured in the frequency
range between 0.15 MHz and 30MHz using Quasi-peak and average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane.The turntable shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away from the receiving
antenna, which varied from 1m to 4m to find out the highest emission. And also, each emission was to
be maximized by changing the polarization of receiving antenna both horizontal and vertical. In order to
find out the maximum emissions, exploratory radiated emission measurements were made according
to the requirements in Section 6.3 of ANSI C63.10-2013

2.4. Test Sample

The application provides 2 samples to meet requirement;

Sample Number Description
Sample 1 Engineer sample — continuous transmit
Sample 2 Normal sample — Intermittent transmit

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

3. SYSTEM TEST CONFIGURATION

3.1 Justification

The system was configured for testing in a continuous transmits condition.

3.2 EUT Exercise Software

The system was configured for testing in a continuous transmits condition and change test channels by
software (Bluesuite_3.0) provided by application.

3.3 Special Accessories

Manufacturer Description Model SR Certificate
Number
Lenovo PC B470 -- DOC
Lenovo AC/DC ADAPTER | ADP-90DDB - DOC

3.4 Block Diagram/Schematics

Please refer to the related document.

3.5 Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT.

3.6 Test Setup

Please refer to the test setup photo.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

4. SUMMARY OF TEST RESULTS

Applied Standard: FCC Part 15 Subpart C

FCC Rules Description of Test Test Sample Result
§15.247(b)(1) Maximum Conducted Output Power Sample 1 Compliant
8§15.247(c) Frequency 2223:/3%?; And 20 dB Sample 1 Compliant
815.247(a)(1)(ii) Number Of Hopping Frequency Sample 2 Compliant
815.247(a)(1)(iii) Time Of Occupancy (Dwell Time) Sample 2 Compliant
815.209, §15.247(d) Radiated and C_onducted Spurious Sample 1 Compliant

Emissions

§15.205 Emissions at Restricted Band Sample 1 Compliant
§15.207(a) Conducted Emissions Sample 1 Compliant
§15.203 Antenna Requirements Sample 1 Compliant
815.247(i)82.1093 RF Exposure N/A Compliant

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA
5. SUMMARY OF TEST EQUIPMENT
ltem Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
1 Power Sensor R&S NRV-Z51 100458 2017-06-18 | 2018-06-17
2 Power Sensor R&S NRV-Z32 10057 2017-06-18 | 2018-06-17
3 Power Meter R&S NRVS 100444 2017-06-18 | 2018-06-17
4 DC Filter MPE 23872C N/A 2017-06-18 | 2018-06-17
5 | RFCable Harbour 1452 N/A 2017-06-18 | 2018-06-17
Industries
6 | SMA Connector Harbogr 9625 N/A 2017-06-18 | 2018-06-17
Industries
7 Spectrum Agilent N9O20A | MY50510140 | 2017-10-27 | 2018-10-26
Analyzer
E4448A(Exter
8 | Signal analyzer Agilent nal mixers to | US44300469 | 2017-06-16 | 2018-06-15
40GHz)
9 RF Cable Hubersuhne | Sucoflex104 FP2RX2 2017-06-18 | 2018-06-17
3m Semi SIDT
10 Anechoic SAC-3M 03CHO3-HY | 2017-06-18 | 2018-06-17
FRANKONIA
Chamber
11 Amplifier SCHAFFNER | COA9231A 18667 2017-06-18 | 2018-06-17
12 Amplifier Agilent 8449B 3008A02120 | 2017-06-16 | 2018-06-15
13 Amplifier MITEQ AMF'?)';'ZGOA' 9121372 2017-06-16 | 2018-06-15
14 | Loop Antenna R&S HFH2-72 860004/001 | 2017-06-18 | 2018-06-17
15 | By-log Antenna SCHW';“(RZBEC VULB9163 9163-470 2017-06-10 | 2018-06-09
16 | Horn Antenna EMCO 3115 6741 2017-06-10 | 2018-06-09
17 | Horn Antenna SCHW';“(RZBEC BBHA9170 | BBHA9170154 | 2017-06-10 | 2018-06-09
18 |RF Cable-R03m Jye Bao RG142 CB021 2017-06-18 | 2018-06-17
19 |RF Cable-HIGH SUHNER SUCl?)';LEX 03CHO3-HY | 2017-06-18 | 2018-06-17
EMI Test ROHDE &
20 Receiver SCHWARZ ESCI 101142 2017-06-18 | 2018-06-17
. . ROHDE &
21 | Artificial Mains SCHWARZ ENV216 101288 2017-06-18 | 2018-06-17
22 EMI Test AUDIX E3 N/A 2017-06-18 | 2018-06-17
Software

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: 2ANYHS351

Report No.: LCS171102007AEA

6. MEASUREMENT RESULTS

6.1 Peak Power
6.1.1 Block Diagram of Test Setup

6.1.2 Limit

EUT

1

Power Meter.

/

DC Filter

1 o

° O

According to §15.247(b)(1), For frequency hopping systems operating in the 2400-2483.5 MHz band
employing at least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:

0.125 watts.

6.1.3 Test Procedure
The transmitter output is connected to the Power Meter.

6.1.4 Test Results

Temperature 26.6°C Humidity 52.3%
Test Engineer Jayden Zhuo Configurations BT
Measured
Frequency M_easured Maximum Limits .
Test Mode Channel Maximum Peak Verdict
(MH2z) Power(dBm) Average (dBm)
Power(dBm)
0 2402 -1.874 -2.162
GFSK 39 2441 -1.789 -2.101 30 PASS
78 2480 -1.563 -1.888
0 2402 -2.675 -3.063
m/4-DQPSK 39 2441 -2.336 -2.857 21 PASS
78 2480 -2.158 -2.663
0 2402 -2.269 -2.953
8-DPSK 39 2441 -2.126 -2.722 21 PASS
78 2480 -2.038 -2.5632
Remark:

1. Test results including cable loss;
2. please refer to following plots;
3. Measured output power at difference Packet Type for each mode and recorded worst case for each

mode.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

6.2 Frequency Separation and 20 dB Bandwidth

6.2.1 Limit

According to 815.247(a) (1), Frequency hopping systems shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater. Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band
may have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an output
power no greater than 125 mW.

6.2.2 Block Diagram of Test Setup

L

[]

Spectrum Analyzéen EUT

6.2.3 Test Procedure

Frequency separation test procedure :

1). Place the EUT on the table and set it in transmitting mode.

2). Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to
the Spectrum Analyzer.

3). Set center frequency of Spectrum Analyzer = middle of hopping channel.

4). Set the Spectrum Analyzer as RBW = 100 kHz, VBW = 300 kHz, Span = wide enough to capture
the peaks of two adjacent channels, Sweep = auto.

5). Max hold, mark 2 peaks of hopping channel and record the 2 peaks frequency.

20dB bandwidth test procedure :

1). Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a hopping channel.
2). RBW 21% of the 20 dB bandwidth, VBW =RBW.
3). Detector function = peak.

4). Trace = max hold.

6.2.4 Test Results

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

Temperature 26.6°C Humidity 52.3%
Test Engineer Jayden Zhuo Configurations BT
The Measurement Result With 1IMbps For GFSK Modulation
Channel 20dB Bandwidth | Channel Separation Limit Result
(KHz) (MH2) (KH2)
Low 1030 686.67 Pass
Middle 1028 1.000 685.33 Pass
High 1034 689.33 Pass
The Measurement Result With 2Mbps For m/4-DQPSK Modulation
Channel 20dB Bandwidth | Channel Separation Limit Result
(KHz) (MH2) (KH2)
Low 1288 858.67 Pass
Middle 1292 1.000 861.33 Pass
High 1312 874.67 Pass
The Measurement Result With 3Mbps For 8-DPSK Modulation
Channel 20dB Bandwidth | Channel Separation Limit Result
(KHz) (MHZz) (KH2)
Low 1298 865.33 Pass
Middle 1305 1.000 870.00 Pass
High 1298 865.33 Pass

Remark:
1. Test results including cable loss;

2. please refer to following plots;
3. Measured at difference Packet Type for each mode and recorded worst case for each mode.
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FCC ID: 2ANYHS351 Report No.: LCS171102007AEA

Frequency Separation

GFSK

KL 7 ML 0 T o
enter Freq 2.402500000 GHz Awg Type: Log-Pur L Frequency

PN Wi =e= Trig:Free Run AvglHold: 10180
IFGain:Low L ¢ 30 4B
[E— AMKr1 1.068 76 MH;] AutaTune
10 gBidiv__ Ref 20,00 dBm 0.2544d8)L
Log
180 Center Freq
) 42 2 GHz,
0 = aE i o . -&!“Mmmﬂh
Ll Jwr”
. ; . o "
a0 J".f.'\“mr ""Lr\ ™ e StartFreq
2401500000 GHz|
an
) Stop Freq
2403500000 GHz
rt 2401500 GHz Stop 2403500 GHy CFstep
5 BV 100 KHz #VBW 300 kHz Sweep 1.067 ms (3001 pts)f 200000 kHz
MER MODE TRC SOL FUNCTION FUNCTION WIDTH FUNCTONVALUE & Man

Freq Offset
OHz

0 00~ O O e 0

KL

enter Freg 2.441500000 GHz Hheg Trpe: RIS Frequency
PHO: Wide AvglHold: /%0 ! .Iomkyy 4
IFGain:Low
el Offest07 8 BVIKr1 1,314 MH;] Auto Tune
10 gBidiv__ Ref 20,00 dBm 0.5554d)L
Log
180 142 Center Freq
i 4 2 GHz
P i 1Y Ty
7 ] - Law w—y
200 gt ""’\r\'\‘,.,\..w-f"'ﬁ Vo] StartFreq
2440500000 GHz.
an
) Stop Freq
2442500000 GHz
rt 2440500 GHz Stop 2442500 GHy CFstep
5 BV 100 KHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200000 kHz
VR MODE TRz SOL FUNCTION | FUNCTION wADTH FUNCTONVALLE Man
, :
2
3 Freq Offset
4
g OHz
&
7
8
5

KL

enter Freq 2.479500000 GHz ] #hug Trpe: RMS Freauency
PN Wi =e= Trig:Free Run AwglHod: 10110
IFGain:Low Fhttesc 30 dB
Ref Offsat07 4B OMKr1 1.046 MH;] Auto Tune
10 gBigiv__Ref 20,00 dBm 0111agl— |
Log |
" 142 Center Freq)
o — ‘X 2, GHz
n, »G"“‘V"“'T"-"?""“"n“ L atia [P,
A .
00 frn ™" [T e e StartFreq
2478500000 GHz
w0
) Stop Freq
2480500000 GHz
t 2478500 GHz Stop 2.480500 GH| CF Step
es BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 P(‘E! 200,000 kHz
MER MODE TRC SOL FUNCTION FUHCTION WIDTH FUNCTONVALLUE & Man

Freq Offset
OHz

Channel 78 / 2480 MHz

1/4-DQPSK

0 00~ O O e 0

KL

hL 5 NPT i
enter Freq 2.402500000 GHz .. #hvg Type: AMS Frequency
i Wide —+= Trig: Free Run AwglHold: #i10 TR M
IFGainilow ~ BAmas: 30 48 erf FEREF
Auto Tune
Ref Offset 07 4B AMEkr1 994 ”‘E
10 ¢B/dtv__ Ref 20,00 dBm -2.9354dB 1 |
Log T
184 1 Center Freq
142 2 GHz
, A )
e e =
e StartFreq,
2401500000 GHz
400
) Stop Freq
2403500000 GHz
rt 2401500 GHz Stop 2403500 GHy CFstep
es BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)| 200,000 kHz
MER MODE TRC S0L FUNCTION FUHCTION WIDTH FUNCTONVALLUE & Man
Freq Offset

OHz

Channel 0 / 2402 MHz

enter Freq 2.44150000

0 GHz o Favg Trpe: RMS Frequency

Wide - Tegrasrun AvglHoid: 10180

0 00~ O O e 0

PO
IFGainlow  $Ames: 30 48
Auto Tune
Fref Offset 0.7 48 AMErt 1.118 MH&
10 gBidiv__ Ref 20,00 dBm 3107481 — |
Log
184 Center Freq
A182 N oHe
10 A, e e E P,
=5 v 1 Ferar e
e StartFreq,
2440500000 GHz
400
) Stop Freq
2442500000 GHz
rt 2440500 GHz Stop 2442500 GHy CFstep
es BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts! 200,000 kHz
MER MODE TRC S0L FUNCTION FUHCTION WIDTH FUNCTONVALLUE & Man
Freq Offset

OHz

kL _ HE P 1
enter Freq 2.479500000 GHz #hvg Type: RMS

| Frequency
i Wida —e= Trig: Free Run AwglHold: 10110
IFGainlow  $Ames: 30 48
Auto Tune
el Offset 0.7 48 AMEr1 1.320 MH&

10 gBidiv__ Ref 20,00 dBm 3506adB L — |

Log
184 Center Freq
o2 2 GHz

0 T PSSP Y o, -\IJW‘I“-\’XW
= v g e

200
StartFreq,
2478500000 GHz

400
) Stop Freq
2480500000 GHz
rt ZATES00 GHz Stop 2480500 GHy CFstep
es BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts! 200,000 kHz
MER MODE TRC S0L FUNCTION FUHCTION WIDTH FUNCTONVALLUE & Man
Freq Offset

OHz

Channel 78 / 2480 MHz

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
Page 16 of 62




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: 2ANYHS351

Report No.: LCS171102007AEA

Frequency Separation
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Test Plot of Test Result
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6.3 Number of Hopping Frequency

6.3.1 Limit

According to 8§15.247(a)(1)(ii) or A8.1 (d), Frequency hopping systems operating in the band
2400-2483.5 MHz shall use at least 15 hopping channels.

6.3.2 Block Diagram of Test Setup

[]

Spectrum Analyzer

6.3.3 Test Procedure

EUT

1). Place the EUT on the table and set it in transmitting mode.
2). Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to

the Spectrum Analyzer.

3). Set Spectrum Analyzer Start=2400MHz, Stop = 2483.5MHz, Sweep = auto.
4). Set the Spectrum Analyzer as RBW, VBW=1MHz.

5). Max hold, view and count how many channel in the band.

6.3.4 Test Results

Temperature

26.6°C

Humidity

52.3%

Test Engineer

Jayden Zhuo

Configurations

BT

The Measurement Result With The Worst Case of 1Mbps For GFSK Modulation

Total No. of

Hopping Channel

Measurement Result Limit Result
(No. of Ch) (MHz)
79 >15 Pass

Note: The test data refer to the following page.
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Number Of Hopping Frequenc
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6.4 Time of Occupancy (Dwell Time)

6.4.1 Limit

According to 8§15.247(a)(1)(iii) or A8.1 (d), Frequency hopping systems operating in the 2400MHz-
2483.5 MHz bands. The average time of occupancy on any channels shall not greater than 0.4 s within
a period 0.4 s multiplied by the number of hopping channels employed.

6.4.2 Block Diagram of Test Setup

(]

Spectrum Analyzer EUT

6.4.3 Test Procedure

1). Place the EUT on the table and set it in transmitting mode.

2). Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to
the Spectrum Analyzer.

3). Set center frequency of Spectrum Analyzer = operating frequency.
4). Set the Spectrum Analyzer as RBW, VBW=1MHz, Span = 0Hz, Sweep = auto.

5). Repeat above procedures until all frequency measured was complete.
6.4.4 Test Results

The Dwell Time=Burst Width*Total Hops. The detailed calculations are showed as follows:

The duration for dwell time calculation: 0.4[s]*hopping number=0.4[s]*79[ch]=31.6[s*ch];

The burst width [ms/hop/ch], which is directly measured, refers to the duration on one channel hop.

The hops per second for all channels: The selected EUT Conf uses a slot type of 5-Tx&1-Rx and a
hopping rate of 1600 [ch*hop/s] for all channels. So the final hopping rate for all channels is
1600/6=266.67 [ch*hop/s]

The hops per second on one channel: 266.67 [ch*hops/s]/79 [ch]=3.38 [hop/s];

The total hops for all channels within the dwell time calculation duration: 3.38 [hop/s]*31.6[s*ch]=106.67
[hop*ch];

The dwell time for all channels hopping: 106.67 [hop*ch]*Burst Width [ms/hop/ch].
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Temperature 26.6°C Humidity 52.3%
Test Engineer Jayden Zhuo Configurations BT
Frequency Pulse Width Dwell Time Limit .
Mode (MH2) Burst Type (ms) (S) (S) Verdict
2402 DH5 2.87 0.306
GFSK 2441 DH5 2.87 0.306 0.4 PASS
2480 DH5 2.87 0.306
2402 2DH5 2.88 0.307
m/4-DQPSK 2441 2DH5 2.88 0.307 0.4 PASS
2480 2DH5 2.88 0.307
2402 3DH5 2.88 0.307
8-DPSK 2441 3DH5 2.88 0.307 0.4 PASS
2480 3DH5 2.88 0.307
Remark:

1. Test results including cable loss;
2. please refer to following plots;
3. Measured at difference Packet Type for each mode and recorded woest case for each mode.
4. Dwell Time Calculate formula:
DH1: Dwell time=Pulse time (ms) x (1600 + 2 + 79) x31.6 Second
DH3: Dwell time=Pulse time (ms) x (1600 + 4 + 79) x31.6 Second
DH5: Dwell time=Pulse Time (ms) x (1600 + 6 + 79) x31.6 Second
5. Measured at low, middle and high channel, recorded worst at middle channel;
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Dwell time
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6.5 Conducted Spurious Emissions and Band Edges Test
6.5.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required.

6.5.2 Block Diagram of Test Setup

Spectrum Analyzer EUT

6.5.3 Test Procedure

Conducted RF measurements of the transmitter output were made to confirm that the EUT antenna
port conducted emissions meet the specified limit and to identify any spurious signals that require
further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to 100
KHz. The video bandwidth is set to 300 KHz.

Measurements are made over the 9 kHz to 26.5GHz range with the transmitter set to the lowest, middle,
and highest channels

6.5.4 Test Results of Conducted Spurious Emissions

No non-compliance noted. Only record the worst test result in this report. The test data refer to the
following page.
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Temperature 26.6°C Humidity 52.3%
Test Engineer Jayden Zhuo Configurations BT
Frequency Spurious R_F (_:onducted Limits _
Test Mode Channel Emission Verdict
(MHz) (dBc)
(dBc)
0 2402 <-20
GFSK 39 2441 <-20 -20 PASS
78 2480 <-20
0 2402 <-20
M/4-DQPSK 39 2441 <-20 -20 PASS
78 2480 <-20
0 2402 <-20
8-DPSK 39 2441 <-20 -20 PASS
78 2480 <-20
Remark:

1. Test results including cable loss;
2. please refer to following plots;
3. Measured at difference Packet Type for each mode and recorded worst case for each mode.
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RF Conducted Spurious Emissions

GFSK — Channel 0 / 2402 MHz

KL 3 IR HEE UL ALY AT QL5430 PN 13, 2017 KL 3 0E M R PULSE AN AT QL5445 P New 13, 2017
enter Fraq 2402000000 GHz 1t Sheg Treac S mah3aacg|  Freaency enter Freq 12515000000 GHz | __ Hhug Trpe: AMS mictli 2 asg| | Frewency
i Wide —v= Trig: Free Run Horg|Hold: 40040 [ Phi Fasa —+—= Trig: Free Run Awg|Hold: 2110 Y
IFGain:Luw 048 - IFGain:Low  WAmes: 30 4B el

RefOffst07 6B Mkr1 2402 147 75 GHgl| ~ AtoTune, [P— MKkr2 24,988 GHgl| ~ AtoTune

1og Ref 20.00 dBm -2.622 dBm| 1ogsian_Ref 20.00 dBm -51.895 dBm|
Center Freq, Center Freq,
2 GHz} L GHz}

n 1

] StartFreq StartFreq

o0l / \\\‘\ 2401000000 GHz 100 30,000000 MHZ
200 /,\r/ \v\ T Stop Freq 2010 T Stop Freq

f/ “\ 2403000000 GHz) 26.000000000 GHz|
- / \ CF Step ) CF Step
B hae” | 200,000 kHz, o 2487000000 GHz,
| Man | Man
= %5

—
FreqOffset ol Y FreqOffset
0Hz 0Hz

[Center 2402000 GHz ‘Span 2.000 MHz [Start 30 MHz Stop 25.00 GHz

fRes BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) frRes BIW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pis|

GFSK — Channel 39 / 2441 MHz

KL 3 T N UL ALIGN AT Q1L 57240 Pl New 13, 2017 KL [ T WEE PULSE ALY ALIT QL5720 PRl Mew 13, 2017
enter Freq 2.441000000 GHz 1. #hvg Type: RMS micE[z34sp|  Freauency enter Freq 12.515000000 GHz 1. g Type: RMS mictfizyasg|  FrEGMEnCY
i Wida —e= Trig: Free Run AwglHold: 10110 i ity ot —s= Trig: Free Run AwglHoid: 2110 i
IFGainiLaw FAmas: 30 4B =l IFGainiL.aw FAmas: 30 4B =l
Mkr1 2.441 161 75 GHZ) AutaTune Mkr2 24.479 GH{ AutaTune
Ref Offast 0.7 48 Ref Offast 0.7 48

108t _Ref 2000 dBm -2.300 dBm) (0g8tav_Ref 20.00 dBm -51.421 dBm)
Center Freq, Center Freq,
2 GHz| L GHz|

n' 1

[F———— StartFreq StartFreq

100 //‘ \N 2440000000 GHz 100 30,000000 MHZ

200 // \“\ ) StopFreq 20 rrare) StopFreq

J’ ‘l\ 2442000000 GHz| 26000000000 GHz|
/ \\ CF Step . CF Step
B Pt 200,000 kHz| e 2487000000 GHz
| Man Man
o o ¥l
( S
Freq Offset . Freq Offset
0Hz 0Hz
iCenter 2441000 GHz ‘Span 2.000 MHz| [Start 30 MHz Stop 25.00 GHz

fRes BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) frRes BIW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pis|

GFSK — Channel 78 / 2480 MHz

KL 3 T N UL ALIGN AT QLS04 Pl New 13, 2017 KL [ T WEE PULSE ALY ALIT 20007 Pl Mew 13, 2017
enter Fraq 2450000000 GHz 1t furg Trpa. S ma3aacg|  Freaency enter Freq 12515000000 GHz | __ #hug Type: RMS micelizase|  Frequency
i Wida —e= Trig: Free Run AwglHold: 10110 i ity ot —s= Trig: Free Run AwglHoid: 2110 i
IFGainiLaw FAmas: 30 4B =l IFGainiL.aw =l
Mkr1 2.480 162 25 GHZ AutaTune Mkr2 24.451 GH AutaTune
Ref Offast 0.7 48 Ref Offast 0.7 48

108t _Ref 2000 dBm -2.091 dBm) (0g8tav_Ref 20.00 dBm -52.016 dBm
Center Freq, Center Freq,
2 GHz| L GHz|

'y 4

P E— StartFreq) StartFreq)

. “/'/ \\ 2479000000 GHz 00| 30000000 MHZ

sl J,‘./ '\\-\‘1 o— StopFreq 00 20T Stop Freq

-1 Ny 2481000000 GHz 25,000000000 GHz]
] / \\ CF Step . CFStep
100 [ T 200,000 kHz| o9 2467000000 GHz|
| Man Man

& & fl
]
FreqOffset - " MW FreqOffset
0 Hz 0 Hz

iCenter 2480000 GHz ‘Span 2.000 MHg| Start 30 MHz Stop 25.00 GHz

fRes BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) frRes BIW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pis|

30 MHz — 25 GHz

2477.5 —2482.5 MHz
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RF Conducted Spurious Emissions

11/4-DQPSK - Channel 0 / 2402 MHz

KL 3 T N UL ALIGN AT Q200 15 Pl New 13, 2017 KL [ 0E M R PULSE AN AT Q20037 Pl New 13, 2017
enter Fraq 2402000000 GHz 1t furg Trpa. S mah3aacg|  Freaency enter Freq 12515000000 GHz | __ #hug Type: RMS micelizase|  Frequency
i Wida —e= Trig: Free Run AwglHold: 10110 i ity ot —s= Trig: Free Run AwglHoid: 2110 s
IFGainiLaw FAmas: 30 4B =l IFGainiL.aw FAmas: 30 4B =l
P Mkr1 2401 840 50 GHz|| ~ AwoTune P Mkr2 23.246 GHz| ~ AutoTune
1os Ref 20.00 dBm -4.072 dBm) 1ogsian_Ref 2000 dBm -51.352 dBm
Center Freq, Center Freq,
2, GHzj GHzj
4l
StartFreq, 1 StartFreq,
00 /W;W—\’J\Wwﬂwhw 2401000000 GHz 0l 30,000000 MHZ
200 20|
2407 i} Stop Freq 2407 i} Stop Freq,
‘I \ 2403000000 GHz 25000000000 GHz|
. .’( \' CF Step . CF Step
0oy r\""""‘"« 200,000 kHz| o9 2467000000 GHz|
1 Man ‘z I Man
o P
| ——
FreqOfiset 0 WMMM FreqOffset
OHz OHz
[Center 2402000 GHz ‘Span 2.000 MHz| Start 30 MHz Stop 25,00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (3001 pts #Res BIW 100 kHz #VBW 300 kHz Sweep 2.387 5 (3001 pts

"2399.5 — 2404.5 MHz

11/4-DQPSK - Channel 39 / 2441 MHz

00638 P Mgw 13,2017

KL 3 T N UL AN AT C205:29 Pl New 13, 2017 KL [ E R PULE ALY BT
" 3 Frequency : mace]; = Frequency
#hug Type: RMS MEfi 23456 #hug Type: RMS BT
enter Freq 2.441000000 G::;m +] Trigifres Run e |: ,,,,:: ; enter Freq 12.515000000 ?"I;z'- +] Trigifres Run e |: ,,,,:: ;
IFGainLow  FAmas: 30 4B 1 IFGainLow  FAmas: 30 4B 1
Mkr1 2440 844 25 GHgl| ~ AtoTune, MKkr2 22,999 GHgl| ~ AtoTune
Ref Offset 0.7 4B Ref Offset 0.7 4B

jogaiow _Ref 20.00 dBm -3.671 dBm| 1o ok _Ref 2000 dBm -51.735 dBm|
Center Freq, Center Freq,
2 GHz, GHz,

al

™ StartFreq Al StartFreq
,MMM P 2440000000 GHz ™ 30,000000 MHz

-8 /_JW"" N-\.\l\
ad / 267 com} Stop Freq o 267 com} Stop Freq
26.000000000 GHz|

/ 2442000000 GHz,
O P MMt CFStep 0 CFStep
200,000 kHz, 2487000000 GHz,
Ma Ma
| " | "
| ——
Freq Offset . " Freq Offset
OHz ’ OHz
ICenter 2441000 GHz Span 2.000 MHz| [Start 30 MHz Stop 25.00 GHz
Sweep 2,387 5 (3001 pis)

fRes BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) frRes BIW 100 kHz #VBW 300 kHz

2438.5 — 2443.5 MHz

11/4-DQPSK - Channel 78 / 2480 MHz

KL 3 T N UL ALIGN AT 0207 10 Pl New 13, 2017 KL [ 0E M WEE PULSE AN AT Q20731 Pl New 13, 2017
enter Fraq 2450000000 GHz 1t furg Trpa. S miah3aacg|  Freaency enter Freq 12515000000 GHz | __ #hug Type: RMS micelizase|  Frequency
i Wida —e= Trig: Free Run AwglHold: 10110 i ity ot —s= Trig: Free Run AwglHoid: 2110 i
IFGainiLaw FAmas: 30 4B =l IFGainiL.aw FAmas: 30 4B =l

P Mkr1 2480 151 75 GHg|| ~ AweTune P Mkr2 23.109 GHg| ~ AutoTune

108t _Ref 2000 dBm -3.620 dBm) (0g8tav_Ref 20.00 dBm -51.450 dBm)
Center Freq, Center Freq,
2, GHzj GHzj

4l

brvir, ,!.\1 StartFreq, 1 StartFreq,
00 /J“"W s \WM"“‘W\ 2479000000 GHz 00 i 30,000000 MHz
o ‘/ T Stop Freq) o) T Stop Freq
/ \ 2481000000 GHz| 26000000000 GHz|
i '/ CF Step i CF Step
o r“m‘ M 200,000 kHzj o 2497000000 GHz]
| Man ¥ | Man
T ( S
Freq Offset . Freq Offset
OHz OHz

iCenter 2480000 GHz ‘Span 2.000 MHz| [Start 30 MHz Stop 25.00 GHz

#Res BIW 100 kHz #VBW 300 kHz Sweep 1.067 ms (3001 ps| eRes BW 100 kHz #VBW 300 kHz Sweep 2.387 5 (8001 pts]

2477.5 — 2482.5 MHz 30 MHz — 25 GHz
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8-DPSK - Channel 0/ 2402 MHz

KL 3 ME A ALYGN ATC 20950 Pl New 13, 2017 KL 3 ME A AN AT 0230213 Pl Mew 13, 2017
enter Freq 2.402000000 GHz 1.. i Trpe: RMS mucE[z345p|  Freauency enter Freq 12.515000000 GHz 1.. #Avg Type: RMS mictfizyasg|  FrEGMEnCY
O, Wide —5= Trig: Free Run AwglHold= 10410 it FHG: Fast 5= Trig: Frae Run AwglHold: 2110 it
IFGainiLaw =l IFGainiL.aw =l
P Mkr1 2402 166 00 GHzl| Ao Tune P Mkr2 23.895 GHg| ~ AutoTune
108t _Ref 2000 dBm -4.097 dBm| (0g8tav_Ref 20.00 dBm -51.794 dBm
Center Freq, Center Freq,
2, GHzj GHzj
o1
[ ﬁF StartFreq, 1 StartFreq,
a0 AT -m.q.,\ 2401000000 GHz 00 30000000 MHz
o ./ \‘\ o] Stop Freq o ] Stop Freq
/ \‘ 2403000000 GHz 25000000000 GHz|
. / \ CFStep . CF Step
R P 200,000 kHz, o 2457000000 GHz,
| Man re| Man
P P
| ——
Freq Offset oo Freq Offset
OHz OHz
[Center 2402000 GHz ‘Span 2.000 MHz| Start 30 MHz Stop 25,00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (3001 pts #Res BIW 100 kHz #VBW 300 kHz Sweep 2.387 5 (3001 pts

8-DPSK - Channel 39 / 2441 MHz

KL 3 TS ALYGN ATC 0212409 Pl Mew 13, 2017 KL 3 TS ALYGN ATC 02:12:33 Pl New 13, 2017
enter Freq 2.441000000 GHz 1. #hvg Type: RMS mucE[z34sp|  Freauency enter Freq 12.515000000 GHz 1. g Type: RMS mictfyzyasg|  FrEGMENCY
o Weds == Trig: Fras Run Auglhold: 10110 | G P == Trig:Fras Run Auglhold: 2110 |

[FGainlow  $Atee: 30 48 tetlf FPPPP (FGainlow  $Atee: 30 48 tetlf FPPPP
P Mkr1 2441 147 25 GHg|| ~ AwoTune P Mkr2 24.466 GHg| ~ AutoTune

108t _Ref 2000 dBm -3.885 dBm) (0g8tav_Ref 20.00 dBm -51.685 dBm
Center Freq, Center Freq,
2, GHzj GHzj

4l
WVMAA StartFreq a StartFreq
200 MM"“’ \’VMW 2440000000 GHZ 00 30.000000 MHz
|
20 / \\ 200

v ) Stop Freq) et} Stop Freq
/ i 2447000000 GHz) 25.000000000 GHz|
400 .u‘wf \W"w-"‘\ CF Step 400 by’
200,000 kHzj 2497000000 GHz]
[ i | o
FreqOffset s FreqOffset
OHz OHz

lCenter 2441000 GHz ‘Span 2.000 MHz [Start 30 MHz Stop 25.00 GHz

f#Res BW 100 kHz Sweep 1.067 ms (3001 pts) HRes BW 100 kHz Sweep 2,387 5 (8001 pis]

8-DPSK - Channel 78 / 2480 MHz

#VBW 300 kHz

2477.5 — 2482.5 MHz

#VBW 300 kHz

30 MHz — 25 GHz

KL 3 TS ALYGN ATC 02 14:09 Pl New 13, 2017 KL 3 TS AN AT 02:14:33 Pl Mew 13, 2017
enter Freq 2.480000000 GHz 1., Trpe: RMS mucE[z34sp|  Freauency enter Freq 12.515000000 GHz 1., #Avg Type: RMS mictfyzyasg|  FrEGMENCY
i Wida —e= Trig: Free Run AwglHold: #i10 s ity ot —s= Trig: Free Run AuwglHold: 2110 s
IFGainiLaw FAmas: 30 4B =l IFGainiL.aw FAmas: 30 4B =l

P Mkr1 2480 172 00 GHzl| ~ AweTune P Mkr2 24.454 GHg| ~ AutoTune

108t _Ref 2000 dBm -3.638 dBm| (0g8tav_Ref 20.00 dBm -51.872 dBm
Center Freq, Center Freq,
2, GHzj GHzj

al
StartFreq. 1 StartFreq.
108l JerHHMMM\‘W"\% 2479000000 GHz 00 30000000 MHz
o 4/ \ e Stop Freq s e Stop Freq
J 1 2481000000 GHz 25000000000 GHz
I _.‘,/ \-\-\. CF Step . CF Step
R 200,000 kHzj o 2497000000 GHz]
Mal Mal

[ " ¢ d
Freq Offset oo Freq Offset
OHz OHz

[Center 2480000 GHz ‘Span 2.000 MHz| Start 30 MHz Stop 25,00 GHz

#Res BW 100 kHz Sweep 1.067 ms (3001 pts #Res BIW 100 kHz Sweep 2.387 5 (3001 pts
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Band-edge for RF conducted emissions
GFSK

KL 7] KL 7] .
enter Freq 2.357000000 GHz Frequency enter Freq 2.400000000 GHz #hvg Type: RMS Frequency
P Fam T P Fam AglHeld: ¥4 T
IFGainilaw ~ SAmeec 30 4B IFGain:Luw shcten 3048 X
PP MKrd 2.386 046 GHgl [ AUtoTUne P MKrd 2.385 600 0 GHz||  “UtoTune
190t Ref 20,00 dBm -56.481 dBm) 19.3ion_Ref 2000 dBm -57.258 dBm)
o el Center Freq 10 Center Freq)
| = GHz 2 GHz
10 1 0. J 1
. sl . ? G'IZ ‘g
oo "”h’ StartFreq a0 I L 'n'Hi Start Freq
| 2- GHz J GHz.
-400 L 400 1
. 4 EEE— 5 = 2
) ) N Y K Stop Freq \ Y W I Stop Freq
2404000000 GHz ) || 2430000000 GHz
| —
rt 231000 GHz Stop 2.40400 GHz| CF step enter 240000 GHz Span 60.00 MH CFstep
es BW 100 kHz #VBW 300 kHz Sweep 0.067 ms (3001 pts)f 9.400000 MHz es BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (3001 pts 000000 MHz
MER MODE TRC SOL FUNCTION FUHCTION WIDTH FUNCTONVALLUE & Man) MER MODE TRC S0L FUNCTION FUHCTION WIDTH FUNCTONVALUE & Man)
TE - =
Freq Offset Freq Offset
Q0 Hz OHz

hL : [ : ]
enter Freq 2.489000000 GHz Frequency enter Freq 2.483500000 GHz #hvg Type: RMS Frequency
IO Fast —— LEPTYS IO Fast —— AvglHoid: $0It0 LT
IFGain:Luw Whitsac 30 48 ' IFGain:Law nnn—:mas cer
ReOflset07 4B Mkrd 2491 354 00 GHz | Ao TUne P MKrd 2.494 600 0 GHZ]|  ~utoTune
10 doraty Ref 20.00 dBm -57.064 dBm| 19 gotan Ref 20,00 dBm -57.325 dBm|
e ) Center Freq) 180 Center Freq
i 2 GHz 2 GHz
00 S StartFreq| a8 E StartFreq,
2478000000 GHz 2453500000 GHz
400 w0l
. 2 at 5 i 5
X N Sl . Stop Freq X iy 4 { M Stop Freq
2500000000 GHz . 2513500000 GHz
rt 247800 GHz Stop 250000 GHg CF step enter 248350 GHz Span 60,00 MH CFstep
o5 BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2200000 MHz es BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts)f 5000000 MHz
MER MODE TRC SOL FUNCTION FUHCTION WIDTH FUNCTONVALLUE & Man MER MODE TRC S0L FUNCTION FUHCTION WIDTH FUNCTONVALUE & Man
TE .
Freq Offset Freq Offset
0Hz OHz

Channel 78 / 2480 MHz — Non-Hopping Channel 78 / 2480 MHz — Hopping

17/4-DQPSK

AL o .
enter Freq 2. 367000000 GHz Frequency enter Freq 2.400000000 GHz Frequency
II'Galn:Lw_._ Fhmanc 30 4B III"E:II.HTI:\\’_._ £
PP MKrd 2.338 294 GHg [ AwtoTune P MKkrd 2.374 280 0 GHg||  “utoTune
190t Ref 20,00 dBm -57.057 dBm) 19.3ion_Ref 2000 dBm -56.937 dBm)
e 1 Center Freq) 0 1 Center Freq
ol 2 GHz o 2 GHz
o ) 0 Lad i A Sk A2 AA AR
il TAMNRA A AARARA AR R A
oo ] StartFreq a0 : mELL Start Freq
2- GHz 2- GHz.
w0 00 ]
: ” R S— N F
e = ) 7
1 bt i StopFreq A N ; StopFreq
|| 2404000000 GHz i 2430000000 GHz
| —
rt 2.31000 GHz Stop 240400 GHy CFstep enter 240000 GHz Span 60.00 MH] CFStep
es BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (3001 pts 9.400000 MHz es BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts)f 000000 MHz
MER MODE TRC SOL FUNCTION FUNCTION WIDTH FUNCTONVALLUE & Man) MER MODE TRC S0L FUNCTION FUNCTION WIDTH FNCTONVALLE  ~ Man)
s
Freq Offset Freq Offset
Q0 Hz OHz
Channel 0 / 2402 MHz — Non-Hopping Channel 0 / 2402 MHz — Hopping
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